
Hindawi Publishing Corporation
BioMed Research International
Volume 2013, Article ID 325806, 9 pages
http://dx.doi.org/10.1155/2013/325806

Research Article
Microbial Removal of the Pharmaceutical Compounds
Ibuprofen and Diclofenac from Wastewater

Alette Langenhoff,1 Nadia Inderfurth,1 Teun Veuskens,2 Gosse Schraa,2 Marco Blokland,3

Katarzyna Kujawa-Roeleveld,1 and Huub Rijnaarts1

1 Department of Environmental Technology, Wageningen University, P.O. Box 17, 6700 EVWageningen, The Netherlands
2 Laboratory of Microbiology, Wageningen University, Dreijenplein 10, 6703 HBWageningen, The Netherlands
3 RIKILT, Wageningen UR, Akkermaalsbos 2, 6708 WBWageningen, The Netherlands

Correspondence should be addressed to Alette Langenhoff; alette.langenhoff@wur.nl

Received 13 December 2012; Revised 1 October 2013; Accepted 2 October 2013

Academic Editor: Denise Freire

Copyright © 2013 Alette Langenhoff et al. This is an open access article distributed under the Creative Commons Attribution
License, which permits unrestricted use, distribution, and reproduction in any medium, provided the original work is properly
cited.

Studies on the occurrence of pharmaceuticals show that the widely used pharmaceuticals ibuprofen and diclofenac are present
in relevant concentrations in the environment. A pilot plant treating hospital wastewater with relevant concentrations of these
pharmaceuticals was evaluated for its performance to reduce the concentration of the pharmaceuticals. Ibuprofen was completely
removed, whereas diclofenac yielded a residual concentration, showing the necessity of posttreatment to remove diclofenac, for
example, activated carbon. Successively, detailed laboratory experiments with activated sludge from the same wastewater treatment
plant showed bioremediation potential in the treatment plant. The biological degradation pathway was studied and showed a
mineralisation of ibuprofen and degradation of diclofenac. The present microbes were further studied in laboratory experiments,
and DGGE analyses showed the enrichment and isolation of highly purified cultures that degraded either ibuprofen or diclofenac.
This research illuminates the importance of the involved bacteria for the effectiveness of the removal of pharmaceuticals in a
wastewater treatment plant. A complete removal of pharmaceuticals from wastewater will stimulate water reuse, addressing the
worldwide increasing demand for clean and safe fresh water.

1. Introduction

Since the last 10–20 years the quality of surface water systems
and their interacting groundwater systems is increasingly
under pressure as a result of new groups of chemicals
entering these natural water systems. The occurrence of
organic micropollutants such as pharmaceuticals, synthetic
hormones, and personal care products has the increasing
attention of drinking water companies and water resource
institutions. Furthermore, the development of analytical
techniques to measure these compounds at low concentra-
tions has accelerated this awareness. In the last 40 years,
technologies for the removal and recovery of bulk substances
from wastewater effluents, such as organics and nutrients
like phosphorus and nitrogen, have been developed and
implemented into the water cycle infrastructure. As these
technologies are designed to deal with bulk load emissions,

many organic micropollutants are not removed during the
passage through these systems [1].

Organic micropollutants such as pharmaceuticals enter
thewater cycle either as the original compound or in ametab-
olized form at low loads [2], resulting in relatively low con-
centrations, that is, in the ng/L–𝜇g/L range [3, 4]. The upper
range of these concentrations is found in wastewater that
originates from the so-called hot-spots such as hospitals or
elderly houses. These concentrations have most likely been
present in the water since many years, and their levels have
only recently been quantified and acknowledged as a poten-
tial ecological risk. The recent development of new analytical
techniques has allowed us to detect such low concentrations
in the environment. Although they are often present in
low concentration, various studies into effects on quality
and ecological functioning of water systems show that these
chemicals form a potential new problem. Their estrogenic

http://dx.doi.org/10.1155/2013/325806


2 BioMed Research International

and carcinogenic toxicity will impact the quality of ecological
life and possibly also of human life [5]. There are currently
no legally regulated maximum permitted concentrations of
pharmaceuticals in the environment. If we are able to remove
these organicmicropollutants in a cost effectivemanner from
wastewater, This will reduce their environmental impact on
natural water sources and soil. In addition, an optimised
water reuse helps to limit the use of fresh water, which is a
growing concern in rivers worldwide.

Studies on the occurrence of pharmaceuticals show that
the widely used pharmaceuticals ibuprofen and diclofenac
(Figures 1(a) and 1(b)) are present in relevant concentrations
in the environment [4]. Both ibuprofen and diclofenac are
non-steroidal drugs, used against pain, fever and inflamma-
tion and can be used without prescription. The yearly use of
ibuprofen and diclofenac in the Netherlands in 2009 has been
estimated at 22.600 kg and 5.200 kg, respectively [6].

Efficient removal of low concentrations of ibuprofen and
diclofenac from wastewater has to occur at a time scale of
minutes to days due to the short retention time in a treat-
ment plant. Currently, highly selective and rapid reactions
turned out to be efficient to remove micropollutants, such as
advanced oxidation processes (AOPs) that use combinations
of reactive oxidants including ozonation, photocatalyses, and
ultrasound oxidation [7–10] or adsorbents such as activated
carbon [11]. AOPs are characterized by the production of
extremely reactive and unselective species such as hydroxyl
radicals, which are able to degrade recalcitrantmolecules into
possible biodegradable intermediate compounds or com-
pletely mineralize them into CO

2
, H
2
O, and inorganic ions.

However, this may also lead to the formation of potentially
harmful by-products, and such oxidation technologies are
characterized by a large ecological footprint due to a high
energy use [4]. In addition, many of these systems are under
research and have yet to be applied on a large scale since there
is a lack of good quality data on themechanisms involved, the
influence of operational variables, the reaction kinetics, and
reactor design issues.

In principle, biological techniques can bemore robust and
cost-effective for the removal of micropollutants compared
to oxidation technologies [12], but many micropollutants
are not sufficiently removed in the currently operated high
organic loaded biological water treatment systems that focus
on chemical oxygen demand (COD) and nutrient removal
[13].

In the literature, various removal rates are described for
the biological removal of both ibuprofen and diclofenac; for
example, diclofenac showed low removal rates (21.8± 28.5%)
in a pilot-scale membrane bioreactor, whereas ibuprofen
showed a removal of 99.1 ± 1.8% [14]. In general, ibuprofen
reported removal rates are among the highest ones of all phar-
maceuticals, as ibuprofen is known for its easy biodegrad-
ability, and removal rates of over 95% are often mentioned in
lab-scale and wastewater treatment plants [15]. Interestingly,
in many cases pharmaceutical loads increased during the
wastewater treatment, resulting in a removal efficiency above
100%, due to fluctuating sorption and desorption of the
pharmaceuticals to organicmatter. Recently, also constructed
wetlands were found to effectively remove pharmaceuticals,

H3C

CH3

O

OH

CH3

(a)

Cl

N
H

ONa

O

Cl

(b)

Figure 1: Chemical structure of ibuprofen (a) and diclofenac (b).

with ibuprofen removal following predominantly microbial
aerobic degradation [16].

More detailed biodegradation studies with batch tests
and flow-through soil columns under unsaturated, aero-
bic conditions also demonstrated biodegradation for phar-
maceuticals, such as ibuprofen and diclofenac [17]. Only
one study describes anaerobic lab-scale experiments that
show 30–60% removal of ibuprofen under anoxic conditions
and up to 80% degradation of diclofenac [18]. Recently,
the complete aerobic removal of ibuprofen and diclofenac
was demonstrated with the white rot fungus Phanerochaete
chrysosporium in fed-batch bioreactors [19]. This shows that
there are currently various bioreactors being tested for their
removal capacity which are effective for the treatment of
organic micropollutants.

So far, little is known about bacteria that degrade these
pharmaceuticals and the involved biodegradation pathways,
for example, only one bacterial strain has been described that
degrades ibuprofen and uses ibuprofen as carbon and energy
source [20]. Diclofenac has been shown to be biodegradable,
but the responsible bacteria are unknown. In addition, the
white rot fungus Phanerochaete chrysosporium is able to
completely degrade ibuprofen and diclofenac [19].

The objectives of this study were (1) to determine the
removal of ibuprofen and diclofenac in a pilot membrane
bioreactor (MBR), (2) to investigate the biological transfor-
mation of the pharmaceuticals and the effect of electron
acceptor and the presence of an easily degradable substrate
(acetate or toluene) on the removal of the pharmaceuticals,
and (3) to get more insight in the degradation pathway
and the involved bacteria. This allows us to get insight into
the biodegradation processes, including enrichment of the
responsible bacteria, elucidating the degradation pathways,
and evaluation of the removal of these pharmaceuticals in a
wastewater treatment plant.



BioMed Research International 3

2. Materials and Methods

2.1. Wastewater Treatment System. Wastewater from a hospi-
tal inTheNetherlands was treated in a pilot wastewater treat-
ment system. Pretreatment consisted of screening (6mm)
and sieving (0.5mm wide openings) of the wastewater.
The wastewater treatment plant consisted of a membrane
bioreactor (MBR), with various posttreatment steps. The
bioreactor was aerated with compressed air generated by two
compressors and distributed by fine bubble disc aerators.
The membrane unit was positioned outside the reactor.
The flow of the liquid was outward through the tubular
membranes.NineHyperflux tubularmodules (MO83G I8LE
BA, Berghof) made of fiber reinforced polymer resin with
a membrane area surface of 27.2m2/module were used. The
bioreactor was operated at an average temperature of 17.4∘C,
an organic loading rate of 0.032 kg BOD/kgTS/d, and anHRT
of minimal 28 hrs.

Based on the expected daily amount of wastewater, an
average flow rate of 10m3/h was chosen, with a maximum
flowof 25m3/h.The total volume of theMBRwas 280m3.The
plant was designed to treat chemical oxygen demand concen-
trations of 490–690mg/L COD and an average concentration
of total solids (TS) of 6 g/L, making it an ultra-low loaded
reactor. As a result, sludge was discharged in low quantities,
resulting in a high sludge retention time (SRT).

Various posttreatment lines were installed in parallel:
(i) granular activated carbon, (ii) ozone treatment with
and without H

2
O
2
addition, (iii) ozone treatment with and

without H
2
O
2
addition, followed by GAC, (iv) UV/H

2
O
2

treatment, and (v) reversed osmosis treatment.

2.2. Batch Experiments. Aerobic and anaerobic batch exper-
iments (microcosms) have been performed in duplicate in
120mL bottles with medium and activated sludge from two
conventional municipal treatment plants inTheNetherlands:
(1) adapted sludge from a sewage treatment plant and (2)
unadapted sludge from a recently started membrane biore-
actor.

For the aerobic batch experiments, 120mL bottles were
filledwith 40mL aerobicmedium and 2mL sludge and sealed
with butyl rubber or Viton rubber stoppers (Rubber BV,
Hilversum,TheNetherlands).The aerobic medium consisted
of (per liter of demineralized water) 3.5 g Na

2
HPO
4
⋅2H
2
O, 1 g

KH
2
PO
4
, 0.01 g Fe-ammonium citrate, 1 g (NH

4
)
2
SO
4
⋅7H
2
O,

0.04 g MgSO
4
⋅7H
2
O, and 8mg CaCl

2
⋅2H
2
O. Vitamins and

tracerswere added according to themediumused by de Bruin
et al. [21]. Autoclaved controls were taken along as well.

For the batch experiments under anoxic conditions, the
medium as described for the aerobic batches was prepared
anaerobically while continuously flushing with N

2
gas and

the addition of nitrate (0.85 to 3.4 g/L NaNO
3
). Resazurin,

a colour indicator to control anoxic conditions, was added
at a final concentration of 0.5 𝜇g/L. After closing the bottles,
the gas phase in the bottles was changed to 80%N

2
/20% CO

2

(v/v) and brought to 1.3 bar.
The pharmaceuticals ibuprofen and diclofenac were

added at a concentration of 50mg/L and in further experi-
ments gradually increased to 250 and 300mg/L, respectively.

Initially, pharmaceuticals, dissolved in methanol, were added
to the batches, after which themethanol was evaporated.This
was only done in the first experiments with unadapted sludge.
In later experiments, the pharmaceuticals were dissolved in
small volumes of medium, filter sterilised, and added after
autoclaving.

Stimulated or cometabolic degradation of the pharma-
ceuticals was tested by the addition of acetate (5 to 50mM)
or toluene (12.5 to 250𝜇M). Viton rubber stoppers were
used when toluene was added to the batches. Acetate
or toluene was measured routinely and readded upon
depletion.

The bottles were incubated on a shaker (100 rpm) in the
dark at 30∘C. Autoclaved controls were taken along as well.
The concentrations of ibuprofen or diclofenac weremeasured
routinely. Oxygen or nitrate was measured routinely and
added when depleted.

2.3. Enrichment of Bacteria. Batch cultures were used to
further isolate the pharmaceutical degrading bacteria by
dilution series in either aerobic liquid medium or on agar
plates. Dilution series in medium were made in 115mL
serum bottles with 40mL aerobic medium as described
above, by transferring 4mL from the batch culture to fresh
medium, followed by transferring 4mL of the latter into
40mL fresh medium and repeated several times. The bottles
were incubated on a shaker (100 rpm) in the dark at 30∘C.

The agar plates were made with aerobic medium as de-
scribed above and 15 g/L agar. After cooling of the medium,
0.1mL of the microbial dilution series was spread on the
agar plate with a sterile glass rod. The agar plates were
placed upside down to prevent condensation on the agar and
incubated in the dark at 30∘C.

2.4. Molecular Analyses. The purity of the cultures was tested
by Polymerase Chain Reaction (PCR) andDenaturing Gradi-
ent Gel Electrophoresis (DGGE). DNA was extracted using
a FastDNA SPIN Kit for Soil (MP Biomedicals). Bacterial
primers 968F GC, 1401R [22] and archaeal primers Arc344F
GC [23] and Arc915R [24] were used for the amplification
of the 16S rRNA. The final volume of 50 𝜇L PCR mixture
contains 10 𝜇L 5x green gotaq reaction buffer (Promega), 1𝜇L
of each primer, 1𝜇L deoxynucleoside triphosphate (dNTP),
0.25 𝜇L Taq DNA polymerase (Promega), and 5 𝜇L template
DNA (sample). PCRwas performed under the following con-
ditions: preheating to 94∘C for 2min. or 5min. for bacterial or
archaeal PCR, respectively. For PCR using bacterial primers
35 amplification cycles of denaturation at 94∘C for 30 sec.,
primer annealing for 40 sec. at 56∘C, and extension for 1min.
at 72∘Cwere performed followed by a final extension of 5min.
at 72∘C. PCR using archaeal primers was performed using 35
cycles of denaturation for 10 sec. at 94∘C, primer annealing for
20 sec. at 61∘C, which was decreased every cycle until 56∘C,
and extension for 40 sec. at 72∘C.This was followed by a final
extension at 72∘C for 30min.

DGGE analysis was performed as described before [25],